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Product Licence

Number
00034/0328 E. R. Squibb & Sons Limited

Company
None

Product
Name

Start! Tablets 10 mg

Active
Ingredients

Fosiiiopril Sodium HSE10 tag

00039/0480 Evans Medical Limited Evans Beclomethasone Bedomethasone Dipropionate BP (as
Dipropionate Inhaler SO |ig Propellant 11 Solvate) HSE SO ug

00039/0481

00039/0482

Evans Medical Limited

Evans Medical Limited

Evans Beclomethasone Beclomethasone Dipropionate BP (as
Dipropionate Inhaler 100 ug Propellant 11 Solvate) HSE 100 ug
Evans Beclomethasone Beclomethasone Dipropionate BP (as
Dipropionate Inhaler 250 ug Propellant 11 Solvate) HSE 250 |ig

00053/0250 Sobering Health Care Limited Femodette 21

00068/0165 3M Health Care Limited Airomir Inhaler

Ethinyloestradiol EP 0-020 mg
Gestodene HSE 0-075 mg

Salbutamol Sulphate EP 120-0 ug

00101/0387 Sandoz Pharmaceuticals (UK) Neoral Soft Gelatin Capsules Cyclosporin A HSE 25-00 mg
Limited (t/a Sandoz 25 mg
Pharmaceuticals)

Indications

The treatment of heart failure in
combination with a diuretic,
improving symptoms and exercise
tolerance, reducing severity of
heart failure and decreasing the
frequency of hospitatisalion for
heart failure.
Prescription Only Medicine
(i) Treatment of patients whose
asthma is becoming worse, and the
relief provided by bronchodilators
is less effective.
(ii) Patients with severe asthma
who are dependent on systemic
corticosterpids or
adrenocorticotrophic hormone
(ACTH) or its synthetic
equivalent.
(in) Patients who are inadequately
controlled by sodium
cromoglycate in addition to
bronchodilators.
(iv) Particularly important for
managing severe asthma in children
because good control can be achieved
without retardation of growth.
Prescription Only Medicine
See PL/00039/0480.
Prescription Only Medicine
(i) For those asthmatic patients
who have been shown to require
high doses (greater than 800-1,000
meg daily) of beclomethasone
dipropionate'BP to control their
symptoms.
(ii) Also for patients whose
asthma is no longer controlled by
maximum maintenance doses of
bronchodilators and Evans
Beclomethasone Dipropionate
Inhalers 50 ug or 100 ug. Some
patients with severe asthma require
oral corticosteroid therapy in
addition to Evans Beclomethasone
Dipropionate Inhalers 50 ug or
100 ug for the adequate control of
their symptoms. Many of these
patients may, on transfer to the
250 ug inhaler be able to reduce
significantly or eliminate their
requirement for additional oral
corticosteroids.
Prescription Only Medicine
Oral contraception and the
recognised gynaecological
indications for such oestrogen-
progestogen combinations.
Prescription Only Medicine
The management of bronchial
asthma, for the relief of wheezing
and shortness of breath used on an
as required basis. May be used as
necessary to relieve attacks of
acute dyspnoea and may be used
prophylactically before exertion or
to prevent exercise-induced asthma.
May also be used in the treatment
of reversible airways obstruction
associated with chronic bronchitis
and emphysema.
Prescription Only Medicine
Organ Transplantation
Prevention of graft rejection
following kidney, liver, heart,
combined heart-lung, lung or
pancreas transplants.
Treatment of transplant rejection
in patients previously receiving
other immunosuppressive agents.
Bone Marrow Transplantation
Prevention of graft rejection
following bone marrow
transplanation and prophylaxis of
graft-versus-host disease (GVHD).
Treatment of established graft-
versus-host disease (GVHD).
Psoriasis
Nepral soft gelatin capsules are
indicated in patients with severe
psoriasis in whom conventional
therapy is ineffective or
inappropriate.
Atonic Dermatitis
Nepral soft gelatin capsules are
indicated for the short term
treatment (8 weeks) of patients
with severe atopic dermatitis in
whom conventional therapy is
ineffective or inappropriate.
Rheumatoid Arthritis
Nepral soft gelatin capsules are
indicated for the treatment of
severe, active rheumatoid arthritis
in patients in whom classical, slow-
acting antirheumalic agents are
inappropriate or ineffective.
Prescription Only Medicine
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